
 i 

  
UNIVERSITÉ DE LIÈGE 

DDééppaarr tteemmeenntt   SScc iieenncceess  eett   GGeesstt iioonn  ddee  
ll ’’EEnnvvii rroonnnneemmeenntt   

UUnnii ttéé  AAssssaaiinniisssseemmeenntt   eett   EEnnvvii rroonnnneemmeenntt 

 
 
 

OPTIMIZATION OF 
 PARTIAL NITRIFICATION and DENITRIFICATION 

PROCESSES IN 

 LANDFILL LEACHATE TREATMENT USING  
SEQUENCING BATCH REACTOR TECHNIQUE 

 
 

Thesis presented for obtaining the degree of DOCTOR OF SCIENCES  
Speciality: Sciences and Sanitary of the Environment 

 
 
by 

HOANG Viet YenHOANG Viet YenHOANG Viet YenHOANG Viet Yen    

 
 
 

Promoters: 
Prof. JeanProf. JeanProf. JeanProf. Jean----Luc VASELLuc VASELLuc VASELLuc VASEL    
Prof. LE Van CatProf. LE Van CatProf. LE Van CatProf. LE Van Cat    
[...]
acidic medium, at 150oC and during 2 hours. Amount of dichromate consumed is 
converted to oxygen (1 mg O2 = 12.33 mg K2Cr2O7). 
 
Concentration of COD in Hanoi and Nam Dinh is not high, approximately the values of 
COD in domestic wastewater (250 – 1000 mgO2/l, typically 500 mgO2/l). COD decrease 
with the distance from the source. flows the principle: at the father points from the source 
of discharge, the lower concentration of COD. The variation of COD over time is not 
obvious. 
 
COD in Quang Ninh and Hai Phong is higher: up to 3000 mg/l, typically 1000 – 2000 
mg/l. The evolution of COD in Hai Phong does not follow any rule because of arrangement 
of leachate collection ditches.  
Generally, pollution of organic matters (COD, VFA) in the leachate of the observed 
landfill sites is rather low. In the landfill sites that have appropriate collection systems such 
as Nam Son, Nam Dinh, the value of COD is approximately that of domestic wastewater. 
No anaerobic degradation does not reduce COD (except if biogas is produced) probably it 
is due also to dilution. 

1.2.2.6. Nitrogen compound 
 
In leachate, nitrogen compounds are in the forms of organic maters (protein, acid amine), 
ammonia/ammonium (ratio of NH4

+/NH3 depends on pH and temperature of the solution), 
nitrate (NO3

-) and nitrite (NO2
-) but oxidized compounds are usually close to zero in the 

leachates. Besides of those above forms, nitrogen compounds in the water can be present 
also as NO, NO2, N2 (soluble) and in some solid matters such as cell of micro-organisms 
and algae. 
 
The transformation of nitrogen compounds in the leachate includes: hydrolysis of large 
organic molecules (e.g. protein, lipid, hydrate carbon) to amino acid (e.g. alanine, aspartic 
acid, y-aminobutyric, glutamine, glycine), ammonia, in which a part of ammonia is used to 
synthesize cell of anaerobic micro-organisms. In leachate collection ponds, if the 
environmental conditions are suitable, there are processes of oxidation of ammonia to 



 8 

nitrite and nitrate, then denitrification of nitrate and nitrite to nitrogen gas can occur. In the 
degradation process of dead micro-organisms or algae, the above processes of nitrification 
and denitrification also take place. 
 
Organic nitrogen is determined by the Kjeldahl method. The aqueous sample is first boiled 
to strip the ammonia, and then digested. During the digestion, the organic nitrogen is 
converted to ammonia. Total Kjeldahl nitrogen is determined in the same manner as 
organic nitrogen, except that the ammonia is not driven off before the digestion step. 
Kjeldahl nitrogen  is, therefore, the total of the organic and ammonia (Metcalf&Eddy, 
1991). The organic nitrogen molecules are not yet or not biodegradable. Concentration of 
all nitrogen compounds is converted to nitrogen (mgN/l). 
 
Concentration of ammonia in the leachate of Nam Dinh landfill site is lowest compared to 
other landfill sites, the lowest value is 15 mgN/l and the highest value is 234 mgN/l. Those 
values are 104 and 620 mgN/l in Trang Cat landfill site (Hai Phong), 95 and 470 mgN/l in 
Nam Son landfill site (Hanoi) and 55 and 355 mgN/l in Quang Ninh, respectively. The 
concentration of ammonia tends to decrease according to the distance from the source of 
discharge and to increase in the dry season. (Table 1.5) (To, 2005). 
 
The evolution of Kjeldalh nitrogen is similar to ammonia (Table 1.6). The ratio of 
ammonia/Kjeldalh characterises the level of hydrolysis, which varies obviously. The ratio 
of ammonia/Kjeldalh is in the large range of 0.35 – 0.94, with typical value of 0.6 – 0.85 
and tends to increase in the dry season. This value is altered significantly in the rainy 
season, especially when it rains heavily.  
 
Nitrite and nitrate are also determined to evaluate the nitrification in the natural condition 
of leachate collection ponds. However, concentration of these parameters is small (≤ 0.01 
mgN/l). This shows that, oxidation process of ammonia takes place insignificantly, even in 
Pond No 3 of Nam Son landfill site, which is saturated in oxygen (12 – 16 mg/l). The main 
reason is due to very low concentration of autotrophic biomass in the ponds due to 
uncontrolled conditions.      
    

1.2.2.7. Phosphorus compound 
 
Concentration of phosphorus compounds determined in the leachate is total phosphorus, 
including: ortho phosphate, phosphate and organic phosphate. Concentration of total 
phosphorus is converted into mg PO4

3-/l. 
Concentration of phosphorus  in the leachate is not higher than in domestic wastewater (4-
15 mg/l) (Crites and Tchobanoglous, 1998) and more than haft of values are below 
accepted value of Vietnamese discharge standard (TCVN 5945 – 2005 (B)). 
Excepted  the leachate in Hai Phong landfill site, which is characterised a relatively high 
concentration of phosphorus  (maximally 21.9 mg/l), leachate in Nam Dinh, Hanoi, Quang 
Ninh landfill sites are characterised by low concentrations (max 8.3; 4.1 and 5.9 mg/l 
respectively). If the leachate is treated with the activated sludge technology, phosphorus 
may be limiting for biomass (according to the optimal ratio for biomass activity is 
BOD:N:P of 100:5:1). Therefore, it is necessary to add phosphor to the treatment system.     



 9 

1.3. GENERAL OF LEACHATE TREATMENT IN VIETNAM 

 
Leachate treatment in Vietnam has been considered since less than ten years. Therefore, 
there are not many studies on treatment technology. Treatment systems have been 
established mostly due to pressure of the local communities where there are landfill sites. 
Because of that, those leachates treatment technologies are also depend on their local, 
particularly technological capacity and local conditions. 
Some treatment systems (e.g. in Thai Nguyen and Nam Dinh) are very simple (there is 
separation of suspended solids only). The treatment systems in Hanoi and Ho Chi Minh 
City are larger and more equipped. Here are some leachate treatment systems in these two 
biggest cities (IET, 2006). 

1.3.1.  Leachate treatment systems in Nam Son landfill site, Hanoi 

1.3.1.1. Biological treatment system 
 
This system was established by Centre for Research, Training and Consultation of 
Environment (belongs to Institute of Mechanics) in 2000 which had the following 
technological process: 
Collection pond � Pumping station � Flocculation � UASB � Aerotank � Settling � 
Biological pond � Discharge. 
The system was focused on treatment of COD. After two months of operation, the system 
showed its low efficiency. The system then was modified but its efficiency did not 
improve. It was stopped until now to be modified and completed. The reason is, at the 
beginning of operation, COD of inlet leachate was about 1500-2000 mg/L, the system 
worked relative efficiently but after that, when inlet COD decreased to 700-1000 mg/L, the 
system almost did not work. 

1.3.1.2. The system established by UCE 
 
The system was established based on chemical/chemical-physical technology to oxidize 
and coagulate pollution substrates in the leachate. This technology was proposed to treat 
urgently accumulated leachate in disposal cell no 3. However, main parameters (e.g. COD, 
nitrogen compounds etc.) of the treated wastewater did not meet Vietnamese discharge 
standard. This system was therefore removed. The reason of its failure is the system could 
treat only leachate with a certain concentration of pollution compounds. When 
concentration was higher, this method was not efficient any more but still requiring a big 
amount of chemicals. 

1.3.1.3. The system established by Mechanic and Aquiculture Company 
 
The system was for urgent treatment of leachate in Nam Son landfill site, Hanoi, which 
had the technology process as follows: 
Leachate � Biological pond � Pumping station � Coagulation unit � Aerobic and 
anoxic tanks � Stabilisation ponds � Discharge. 
With this technology, the authors took advantage of biological ponds. After these pond 
systems, concentration of pollution compounds of the leachate decreased significantly, 
COD of 300-1200 mg/L, BOD in the wastewater remained low:  30 – 350 mg/L depending 
on climate condition and volume of inlet leachate. The system therefore focused on 
nitrogen treatment and showed its good removal efficiency. Concentration of total 



 10 

Nitrogen in the discharged wastewater was 60 mg/L, meeting the Vietnamese discharge 
standard 5945-1995 – B. However, COD did not meet the standard and the wastewater was 
still diluted before being discharged to the environment. 

1.3.1.4. The system established by SEEN Company 
 
The system has been operated since 2006, capacity of 500 m3/day, consisting of the main 
processes: 
Nitrogen removal with stripping system and SBR (with activated sludge). 
COD removal with biological treatment in combination of chemical-physical treatment 
(FENTON and adsorption). 
Leachate � Biological ponds � Waste Screen � Buffer tank 1 � Settling tank 1 � 
Stripping system 1&2 � Buffer tank 2 � SBR 1&2 � UASB � Settling tank 2 � 
Reaction tank � Simultech tank � Sand filter � Activated carbon filter � Disinfection 
tank � Stabilization pond � Discharge. 
Presently, the system is used to treat the leachate from biological ponds. However, the 
quality of treated wastewater has not been stable, concentration of ammonium sometimes 
exceeded Vietnamese discharge standard.  

1.3.2. Leachate treatment systems in Phuoc Hiep landfill site, Ho Chi Minh City 

1.3.2.1. The system established by Centre for Environment (CENTEMA) 
 
The system has capacity of 400 m3/day, which has the following technology process: 
Leachate � (Temporal) Dilution tank � UASB � Aeration + Settling pond � Buffer 
tank � Reaction tank � Coagulation + Settling tank � Lime Reaction tank � 
Coagulation tank � Lime settling tank � Neutralisation tank � Discharge. 

1.3.2.2. The system established by Quoc Viet Company 
 
At the end of 2004, due to existing system (of CENTEMA) with capacity of 400 m3/day 
was overload with a big amount of leachate came from Phuoc Hiep landfill site, another 
treatment system was built by Quoc Viet Company with its capacity of 200 m3/day. 
Treatment technology applies chemical-physical process before biological process. 
Leachate � Chemical-Physical treatment � Aeration pond � Biological pond � 
Discharge. 
This technology is focusing on the COD removal. The biggest disadvantage of this method 
is it needs a large area and is producing much Physico-chemical sludges. 

1.3.2.3. The system established by Duc Lam Ltd. Company 
 
Duc Lam Company has proposed a leachate treatment system with capacity of 1300 
m3/day, its technological process is: 
Coagulation � Biological treatment � Ultra filter � Activated carbon adsorption � 
Discharge. 

 
Conclusion: Although many companies have studied and established several leachate 
treatment systems with different technologies through out the country, quality of treated 
wastewater almost has not met the Vietnamese discharge standard for leachate. Pollution 
caused by leachate is still a pressing issue not only in Hanoi, Ho Chi Minh City but in the 
whole country. Therefore, study on leachate and leachate treatment is chosen as the subject 



 11 

of this thesis, with efficient and economic approaches, hoping to contribute to leachate 
treatment task in Vietnam.  

REFERENCES 
 

1. CENTENMA, 2003, Study amd establishment of leachate treatment system, 400 
m3/d, applied for Go Cat landfill site, Ho Chi Minh, p. 76. 

2. Crites, R., and G. Tchobanoglous, 1998, Small and decentralized wastewater 
management systems.: New York. 

3. Henze, M., W. Gujer, T. Mino, and M. van Loosdrecht, 2000, Activated Sludge 
Models ASM1, ASM2, ASM2d and ASM3 in I. T. G. o. M. M. F. D. a. O. o. B. W. 
Treatment, ed., Scientific and Technical Report No. 9, IWA publishing, London, 
UK. 

4. IET, I. o. E. a. T., 2005, Survey of environmental statement in three provinces in 
the North of Vietnam. , Hanoi, p. 98. 

5. IET, I. o. E. T., 2006, General report of implementation of study "Comparation of 
leachate treatment technology in Vietnam and a broad, proposing technology for 
leachate treatment meeting discharge standard B of Vietnam (TCVN) for landfill 
sites in Hanoi.  , in TC-MT/07-04-3, ed., Hanoi, Vietnames Academy Science and 
Technology (VAST), p. 165. 

6. Judith, P., and E. Gev, 1994, Environmental impact assessment for waste treatment 
and disposal facilities: ISBN 0-471-94112-3: Chichester, NewYork, Brisbane, 
Toronto, Singapore, John Wiley & Sons. 

7. Metcalf&Eddy, 1991, Wastewater Engineering. Treatment, Disposal and Reuse: 
New York, Mc Graw - Hill Book Company. , 1771 p. 

8. Rodriguez, R. L., Hoang, V. Y., H. Jupsin, and J.-L. Vasel, 2009, A typology of 
leachates based on data from hundreds of sanitary landfills Twelfth International 
Waste Management and Landfill Symposium, Sardinia, p. 8. 

9. To, N. K., 2005, Evaluation of pollution statement, study on appreciate technology 
process for leachate treatment in some landfill sites in the North of Vietnam., 
Hanoi, Vietnam Acedamy of Siences and Technologies p. 160. 
 

 
 



 12 



 13 

CHAPTER II 

BIBLIOGRAPHICAL STUDY: BIOLOGICAL PROCESSES 
OF NITRIFICATION AND DENITRIFICATION 

 

 
 

2.1. CONCEPT OF MICROBIOLOGY AND PROCESSES OF NITRIFICATION 
AND DENITRIFICATION 
 

2.1.1. Nitrification 
 

2.1.1.1. Definition 
 
The term “nitrification” typically is applied to the biological oxidation of ammonia (NH4

+-
N, which as used here refers to the total concentration of ammonia-nitrogen, including the 
dissociated and undissociated forms) to nitrite (NO2

--N) and the further oxidation of nitrite 
to nitrate (NO3

--N) (Henze et al., 2002). 
 

2.1.1.2. Nitrifying micro-organisms 
 
The nitrifying micro-organisms are divided into two physiological groups of bacteria, not 
phylogenetically dependent (Watson et al., 1989).  In nature, they live in community. In 
the case of culture media, they have propensity to colonize surfaces and to grow in clusters 
called biological aggregates.  
The first group that oxidizes ammonium to nitrite is the nitritant bacteria group. The 
second group that oxidizes nitrite to nitrate is the nitratant bacteria group. Table 2.1 
provides the groups of nitritants and nitratants as well as various numbers of corresponding 
species. 
 
 

Summary: In this chapter, a careful bibliographical study on biological processes of 
nitrification and denitrification is done. Firstly, concept of microbiology and processes 
of nitrification and denitrification is reviewed, focusing on general process, 
microorganisms who directly participate in the processes, stoichiometry, kinetic, 
influences of the environmental factors on the processes. Secondly, literatures on partial 
nitrification and denitrification are studied, with recent approaches including normal 
partial nitrification, SHARON, ANAMMOX, CANON and SND. Also included in this 
part, studies on operating conditions (oxygen, pH, temperature…) for partial 
nitrification are presented, and based on that, experiments with real leachate will be 
implemented, which are given in the next chapters.   



 14 

Table 2.1. Type  and number of nitrifying species (Féray, 2000). 

 
Nitritant bacteria Nitratant bacteria 

Name  Number of species Name  Number of species 
Nitrosomonas 
Nitrosospira 
Nitrosococcus 
Nitrosolobus 
Nitrosovibrio 

10 
5 
3 
2 
2 

Nitrobacter 
Nitrosopina 
Nitrococcus 
Nitrospira 

4 
1 
1 
1 

 
 
Nitritant species isolated from wastewater environments most typically belong to the genus 
Nitrosomonas. Among the nitratant species isolated from wastewater, members of the 
genus Nitrobacter are the most common.  
Both Nitrosomonas and Nitrobacter are autotrophic, meaning they obtain the carbon for 
cell synthesis from inorganic compounds (such as CO2, HCO3

-). Oxidation of the ammonia 
or nitrite provides the energy needed for cell synthesis. These bacteria are obligate aerobes, 